

## TEST REPORT

No. : GZMR120715737

Date : Jul. 12, 2012

Page: 1 of 3

UNIROLL ENTERPRISE CO., LTD

NO.20 YUJING ROAD, PHASE 3 JINXIUYUJING GARDEN, ZENGCHENG, GUANGDONG, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : PRF500 ACOUSTIC UNDERLAY  
SGS Ref No. : GP120701016-2.1  
Test Performed : Selected test(s) as requested by applicant  
Date of Receipt : Jul. 05, 2012  
Test Period : Jul. 05, 2012 to Jul. 11, 2012  
Test result(s) : Please refer to the following page(s)

\*\*\*\*\*To be continued\*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.



Michelle Xu  
Engineer

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

## TEST REPORT

No. : GZMR120715737

Date : Jul. 12, 2012

Page: 2 of 3

### Test Information:

Sample description: See photo

Lab environment condition: 23±2°C, 50±5%RH

No.	Test item	Test method	Test condition		Result
1	Tensile strength	ASTM D1056-07 Suffix T and ASTM D412-06a <sup>e2</sup>	Specimen: ASTM D412 Die C Specimen thickness: 7.36mm Testing speed: 500mm/min Gage length: 25mm	X Direction	0.606MPa
				Y direction	0.647MPa
2	Elongation at break			X Direction	76%
				Y direction	72%
3	Tear strength	ASTM D1056-07 Suffix G and ASTM D624- 00(2012)	Specimen: ASTM D624 Type C Specimen thickness: 7.36mm Testing speed: 500mm/min	X Direction	2.1kN/m
				Y direction	3.1kN/m

Note: All test specimens were cut from the sample.

\*\*\*\*\*To be continued\*\*\*\*\*

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



198 Kazhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t(86-20) 82155555 f(86-20) 82075188 www.cn.sgs.com  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t(86-20) 82155555 f(86-20) 82075188 e sgs.china@sgs.com

**GZMR 0167650**

## TEST REPORT

No. : GZMR120715737

Date : Jul. 12, 2012

Page: 3 of 3

Photo:



\*\*\*\*\*End of report\*\*\*\*\*

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.